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Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT

Model Number

Test Power Supply :

RF Transmission
Frequency

Channels

Modulation
Antenna Gain:

Applicant
Address

Manufacturer
Address

Factory
Address

Date of receipt
Date of Test

. intelligence Interactive touch Integrated machine

: AME65IBD, AME651IGD, AME65IGW, AME751GD, AME75IGW,

AME75IBD, AME80IGD, AME80IGW, AMESOIBD
(Note: All samples are the same except the model number and
colour, so we prepare “AMEG65IBD” for test only.)

AC 120V, 60Hz/
AC 240V, 60Hz

: 2412MHz~2462MHz (802.11b/802.11g/802.11n(HT20))

2422MHz~2452MHz ( 802.11n(HT40))

: 11 For (802.11b/802.11g/802.1 1n(HT20))

7 For (802.11n(HT40))

: 802.11b CCK; 802.11g OFDM; 802.11n MCS
: 5dBi

: Shenzhen Amdolla Cloud Technology Corporation
: Unit JKLM, B14, Building 7, Baoneng Science & Technology Park,

Qinghu Industrial Park, Longhua Sub-district, Longhua New District,
Shenzhen City, China

: Shenzhen Amdolla Cloud Technology Corporation
: Unit JKLM, B14, Building 7, Baoneng Science & Technology Park,

Qinghu Industrial Park, Longhua Sub-district, Longhua New District,
Shenzhen City, China

. Dongguan Amdolla Information Science&Techonolgy Co., Ltd.
. South Street, Beichong Industry Zone, Tiantou Village, Hengli

Town, Dongguan City, Guangdong, China

: Oct. 08, 2016
: Oct. 08~ Nov. 07, 2016

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772  www.anbotek.com
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1.2. Auxiliary Equipment Used during Test
N/A

1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 06, 2016.

IC-Registration No.: 8058A-1
Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The

acceptance letter from the IC is maintained in our files. Registration 8058A, Jun.
13,2016.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty

Radiation Uncertainty :  Ur=4.1dB (Horizontal)
Ur =4.3 dB (Vertical)

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10: 2013 and

FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results

The EUT has been tested according to the following specifications:

Standard Test Type Result Notes
FCC Part 15, Paragraph 15.107, 15.207 Conducted Emission Test PASS | Complies
FCC Part 15, Paragraph 15.247(b)(1) Maximum Output Power PASS | Complies
FCC Part 15, Paragraph 15.247(a)(2) 6dB Bandwidth PASS | Complies
FCC Part 15, Paragraph 15.247(c) 100kHz Ba};ﬁ?él(gggc;fsﬁequency PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies
FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation - N/A
FCC Part 15, Paragraph 15.247(a)(1)(iii) | Number of Hopping Frequency - N/A
FCC Part 15, Paragraph 15.247(a)(1)(ii1) Time of Occupancy - N/A
FCC Part 15, Paragraph 15.247(c) Peak Power Density PASS | Complies

2.2. Description of Test Modes
The EUT has been tested under operating condition.

Software used to control the EUT for staying in continuous transmitting and receiving mode

isprogrammed.

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1

Mbps lowest data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6

Mbps lowest data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)

with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)

with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2.3. List of channels:

\ - available
X - tested
Number Frequency(MHz) 802.11 802.11
b/g/n b/g/n
(HT20) (HT40)
1 2412 N X
2 2417 \
3 2422 N X
4 2427 \
5 2432 v
6 2437 \ X X
7 2442 N
8 2447 N
9 2452 N X
10 2457 N
11 2462 N X

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3. Conducted Emission Test

3.1. Block Diagram of Test Setup

3.1.1. Block diagram of connection between the EUT and simulators

Test Receiver

ACmains 4 LISN EUT

3.2. Power Line Conducted Emission Measurement Limits (15.207)

Frequency Limits dB(uV)
MHz Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~ 46*
0.50 ~ 5.00 56 46
5.00 ~ 30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3. Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission Measurement to
meet the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4. Operating Condition of EUT
3.4.1. Setup the EUT and simulator as shown as Section 3.1.
3.4.2. Turn on the power of all equipment.

3.4.3. Let the EUT work in test mode (WiFi Playing Mode) and measure it.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3.5. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please
refer the block diagram of the test setup and photographs. Both sides of AC line are checked
to find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed according
to FCC ANSI C63.10-2013 on Conducted Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9KHz.
The frequency range from 150KHz to 30MHz is checked.

The test results are reported on Section 3.6.

3.6. Test equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval

L Two-Line Rohde & Schwarz| ENV216 | 100055 | APr- 1620164 g )
V-network

2. |EMI Test Receiver| Rohde & Schwarz ESCI 100627 | Apr. 16, 2016 1 Year

3 IRF Switching Unit| ~ COmPliance | poirm2 | 38303 | Apr. 16,2016 | 1 Year
Direction

3.7. Power Line Conducted Emission Measurement Results
PASS.

The frequency range from 150KHz to 30 MHz is investigated.

Please refer the following pages.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: WiFi Playing Mode
Test Specification: AC 120V, 60Hz
Comment: Live Line

Tem.:25°C Hum.:50%

80.0 dBuV

Limit: —_—

AVG:

w:i 'ﬂ. J I||,.«, M

[
A
}lr'“ i M,-ln-"(w'ﬂ

l N |
||\'MM{L'I’WWMHWMMW%WMMH MMM{”‘MWM‘““" AVG

0.150 0.5 [(MHz) 5 30.000
o | o |t | e | oo | oy |y [ooer | raman
1 0.1500 3827 19.90 5817 66.00 -7.83 AVG
2 0.1500 14.48 19.90 34 38 56.00 -21.62 AVG
3 0.2020 36.61 19.89 56.50 63.52 -7.02 QP
4 0.2020 28.75 19.89 48 64 53.52 -4 B8 QP
5 0.2700 28.18 19.89 48.07 61.12 -13.05 AVG
6 0.2700 23.84 19.89 4373 51.12 -7.39 QP
7 0.4179 29.78 19.95 4973 57.49 -7.76 QP
8 0.4179 19.48 19.95 39.43 47 49 -8.06 AVG
g9 0.7378 6.96 20.06 27.02 46.00 -18.98 AVG
10 0.8100 20.09 20.08 4017 56.00 -15.83 AVG
11 1.2059 24.02 20.10 4412 56.00 -11.68 QP
12 1.2059 731 20.10 27.61 46.00 -18.39 QP

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: WiFi Playing Mode
Test Specification: AC 120V, 60Hz
Comment: Neutral Line

Tem.:25°C Hum.:50%

80.0 dBw
Limit: —_—
AVE:
40 [
j
WW |{ w’ . 4 "Ipeak
|‘{‘M w‘i |, "\ ATV "
! WM ”' l\'u‘lJ me L“ W 1"\,%”%"“"“""-"‘«J\_Awwwa'J ﬁ"mwﬁml'r*.,},mmm,mf‘_\, AVG
0.0
0.150 05 (MHz) 5 30,000
Freq. Reading Factor Result Limit Cwer Limit

No. (MHz) @Buw) | (@B | (Buw) | (dBuv) @) | Petecer Remark
1 0.1660 34.60 19.90 54.50 65.15 -10.65 QP
2 0.1660 28.60 19.90 48.50 55.15 -6.65 QP
3 0.2020 37.10 19.89 56.99 63.52 -6.53 AVG
4 0.2020 28.82 19.89 48.71 53.52 -4.81 QP
5 0.2243 32.66 19.89 52.55 62.65 -10.10 AVG
6 0.2316 21.53 19.89 41.42 52.39 -10.97 QP
T 0.2900 21.11 19.89 41.00 20.52 -9.52 AVG
8 0.2980 2596 19.89 4585 60.30 -14.45 QP
9 0.4220 20.84 19.95 40.79 47 41 -6.62 AVG
10 0.4300 27 19.95 51.22 a7.25 -6.03 AVG
11 0.6020 11.80 2002 31.82 46.00 -14.18 AVG
12 0.6060 21.00 20.02 41.02 56.00 -14.98 QP

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: WiFi Playing Mode
Test Specification: AC 240V, 60Hz
Comment: Live Line
Tem.:25°C Hum.:50%
80.0 dBuwY
Limit: —
AVG:
\ I
0 ( i1
%15 ¥
\h it l\ 1 )
40" |l 1,
/IR 3
C VI, f
| /1 A HW I h . Wt
| w ]ﬁ \ W
LI »
U JW “ ' J 'l]vr w "W‘wﬁ.fl.ﬂ"“\hﬁhm%w"ﬂ"m | Yo lav
0.0
0.150 0.5 [MHz) 5 30.000
Freq. Reading Factor Result Limit Over Limit
No. (MHz) (dBuw) | (dB) | (dBuv) | (dBuv) @g) | Petece Remark
1 0.2020 33.93 19.90 53.83 63.52 -9.69 QP
2 0.2020 27.86 19.90 47.76 53.52 -5.76 AVG
3 0.2260 35.54 19.89 5543 62.59 -7.16 apP
4 0.2260 28.29 19.89 48.18 52.59 -4.41 AVG
5 0.3019 23.72 19.91 43.63 50.19 -6.56 apP
] 0.3099 29.79 19.94 4973 59.97 -10.24 AVG
7 0.3699 2698 19.95 48.93 58.50 -9.57 apP
8 0.3738 21.08 19.95 41.03 45841 -7.38 AVG
9 0.4139 29.84 19.99 49 83 5757 -7.74 AVG
10 0.4139 2107 20.04 41.81 4757 -5.76 AVG
11 10.7939 26.08 20.05 46.13 60.00 -13.87 apP
12 10.7939 18.34 2013 38.47 50.00 -11.53 apP

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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CONDUCTED EMISSION TEST DATA

Test Site: 1# Shielded Room
Operating Condition: WiFi Playing Mode
Test Specification: AC 240V, 60Hz
Comment: Neutral Line

Tem.:25°C Hum.:50%

80.0 dBuwY

Limit: —_—
AVG:

vy
Cal

]."' M i v | s .’ﬂ)’hm poak
|/ Y Y . W
j M { Lﬂv \’Mwﬂ,ﬁ fm‘p"u WNII‘{W'%MW* W‘l Hy 'ff'w o A
00
0.150 0.5 [MHz) 5 30.000
o | | | e | o | e | o] s
1 0.1500 3474 19.90 54 64 66.00 -11.36 QP
2 0.1500 29.21 19.90 4911 56.00 -6.89 AVG
3 0.2020 36.25 19.90 56.15 63.52 -1.37 AVG
4 0.2020 28.33 19.90 48.23 53.52 -5.29 QP
5 0.2260 3594 19.89 55.83 62.59 -6.76 QP
6 0.2260 2827 19.89 48.16 52.59 443 AVG
7 0.3020 25.58 19.91 4549 50.19 470 AVG
8 0.3060 30.73 19.91 50.64 60.08 <944 QP
9 0.3700 2208 19.94 42 02 48.50 -6.48 AVG
10 0.3740 30.22 19.94 50.16 58.41 -8.25 QP
11 0.4100 20.38 19.97 40.35 47.65 -7.30 QP
12 0.4140 30.76 19.97 50.73 8757 -6.84 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4. FCC Part 15.247 Requirements for DSSS & OFDM Modulation

4.1 Test Setup

EUT System Attenuator Spectrum
Analyzer

4.2 6dB Bandwidth

a. Limit
For the direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.

b.Test Procedure
1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW = 100kHz, VBW>3*RBW =300kHz,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

20dB Bandwidth:

C63.10

Occupied Bandwidth (OBW=20dB Bandwidth

1. Set RBW=1%~5% OBW

2. Set the VBW=>3*RBW

3. Set the span range between 2 times and 5 times of the OBW

4. Sweep Time= Auto
Detector= Peak
Trace= Max hold

5. Once the reference level is established, the equipment is conditioned with typical modulating
signals to produce the worst case (i.e. the widest) bandwidth. Unless otherwise specified for an
unlicensed wireless device, measure the bandwidth at the -20dB levels with respect to the
reference level.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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c. Test Setup See 4.1

d. Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 |Apr. 16, 2016 1 Year
2 Preamplifier Instrumepts EMCOT183 980100  |Apr. 16,2016 1 Year

corporation 0
3. |EMI Test Receiver| Rohde & Schwarz| ESPI 101604  |Apr. 16,2016 1 Year
4. | DoubleRidged 1} Instruments )\ Gryy 011g|  351600  [Apr. 19,2016 1 Year
Horn Antenna corporation
Bilog Broadband VULB
5. Antenna Schwarzbeck |VULB9163 9163-289 Apr. 19,2016 1 Year
6. Pre-amplifier SONOMA 310N 186860 Apr. 16,2016 1 Year
EMI Test
7. Software SHURPLE N/A N/A N/A N/A
EZ-EMC
8 Power Sensor DAER RP1§$]006 15100246118N0 Jun 30, 2016 1 Year
o | MXA Spectrum Agilent N9020A |MY51170037| Jun 30,2016 | 1 Year
Analysis
1o | MXGRE Vector | ijent N5182A [MY48180656 Jun 30,2016 | 1 Year
Signal Generator
11 | Signal Generator Agilent E4421B [MY41000743 | Jun 30, 2016 1 Year
12 | DC Power supply 1\ IV-8080 | YQSBO0096 | Jun 30,2016 1 Year
TEMP&HUMI BE-THK-1
13 | PROGRAMMAB Bell Group 50MS SE-0137 [Mar. 16,2016 1 Year
LE CHAMBER

e. Test Results

Pass.

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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f. Test Data
6dB Bandwidth
Test mode: IEEE 802.11b

Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 10.04 Pass
Mid 2437 10.03 >500 Pass
High 2462 9.568 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 16.56 Pass
Mid 2437 16.57 >500 Pass
High 2462 16.56 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 16.57 Pass
Mid 2437 16.57 >500 Pass
High 2462 16.56 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2422 35.15 Pass
Mid 2437 35.16 >500 Pass
High 2452 35.15 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
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Agent. Spectrum Anslyzer

AL ] 7 1 3419, 2008 L g 7 41, 7008
Canter Freq 2.4120 GHz Canter Fraq: 2412000000 Gz Radlo St None Frequancy er Freq 2.437000000 GHz | Gantar Freq: 2437000000 GHz Radio Std: Nona Frequency
7= Trig:Fras Run Awg|Held> 10010 T Trig: Fres Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS FFGainlow | BAtten:30 4B Radio Davice: BTS
Rel 20.00 dBm Rel 20.00 dBm
Center Freq Center Freq
2.412000000 GHz| 2437000000 GHz]
CFStep CFStep
2000000 MHz 2000000 MHz
Center 2412 GHz Span 20 MHz |0 Man| Center 2437 GHz Span 20 MHz | Man|
JUiLcs B 00 ke SVEW okH: _Sweep 2.533msy JiiLes B 00 ke SVEW okH: _Sweep 2.533msy
Occupled Bandwidth Total Power 22.9 dBm FreqOffset Occupied Bandwidth Total Power 22.0 dBm FreqOffset
OH; OH;
14.604 MHz ] 14.541 MHz ]
Transmit Freq Error 61.381 kHz OBW Power 98.00 % Transmit Freq Error 21.535 kHz OBW Power 98.00 %
x dB Bandwidth 10.04 MHz xdB -6.00 dB x dB Bandwidth 10.03 MHz xdB -6.00 dB

Rel 20.00 dBm

B1-28E0 $04 04 1, 2008
Cantar Fraq: 146 GHz Radie Std None
o Trig:Free Run Awg|Heid> 10010
SIFGainLow #Atten: 30 dB

Test Mode: 802.11b---Low

Radlio Davice: BTS

Center 2462 GHz

Span 20 MHZ 00

JUiLcs B 00 ke SVEW okH: _Sweep 2.533msy
Occupied Bandwidth Total Power 22.6 dBm
14.490 MHz
Transmit Freq Error 32,991 kHz OBW Power 98.00 %
x dB Bandwidth 9.568 MHz xdB -6.00 dB

Test Mode: 802.11b---Mid

Fraquancy or Freq 2.412000000 GHz | Gantarfraq: 2412000000 GHz Fraquancy
7= Trig:Fras Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS
Refl 20.00 dBm
Center Freq Center Freq
2.452000000 GHz| | 2.412000000 GHz|
!
CFStep CFStep
2000000 MHz 2000000 MHz
Man| Center 2412 GHz Span 20 MHz |0 Man|
JiiLes B 00 e SVEW okH: _Sweep 2.533msy
FreqOffset Occupied Bandwidth Total Power 17.6 dBm FreqOffset
OH; OH;

] 16.452 MHz ]

Transmit Freq Error -15.826 kHz OBW Power 98.00 %

x dB Bandwidth 16.56 MHz xdB -6.00 dB

Test Mode: 802.11b---High

Test Mode: 802.11g---Low

L g 7 13508170 0 16, 2016
or Freq 2.437000000 GHz ] Gantar Freq: 2437003000 GHz Radio Std None Frequency
o e e 7 Trig: Fres Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS
Rel 20.00 dBm
Center Freq
2437000000 GHz]
CFStep
2000000 MHz
Center 2437 GHz Span 20 MHz | Man|
JUiLcs DY 00 e SVEW okH: _Sweep 2.533msy
Occupied Bandwidth Total Power 17.1 dBm FreqOffset
OH;
16.451 MHz ]
Transmit Freq Error -28.940 kHz OBW Power 98.00 %
x dB Bandwidth 16.57 MHz xdB -6.00 dB

ar Freq 2.462000000 GHz | Cantar Freg: 2462003000 Gz Fiadic St Mens Frequency
o e A e 7 Trig: Fres Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS
Rel 20.00 dBm
Center Freq
2.452000000 GHz|
CFStep
2000000 MHz
Center 2462 GHz Span 20 MHz | Man|
JiiLes B 00 ke SVEW okH: _Sweep 2.533msy
Occupled Bandwidth Total Power 17.3 dBm FreqOffset
OH;
16.444 MHz ]
Transmit Freq Error -25.842 kHz OBW Power 98.00 %
x dB Bandwidth 16.56 MHz xdB -6.00 dB

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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7 123588 60 14 19, 2008
Canter Fraq: 2412000000 GH Radie Std None
Trig: Fres Run Awg|Heid> 10010

#Atten: 30 dB

er Freq 2.4° 0 GHz

FFGainLow Radio Davice: BTS

Rel 20.00 dBm

Frequency

Center Freq
| 2412000000 GHz|
!
CF Step)
| 2000000 MHz
Center 2412 GHz Span 20 MHz |40 Man
el AL Ll Sneen .55 may
Occupled Bandwidth Total Power 17.6 dBm FreqOffset
OH;
16.451 MHz 5
Transmit Freq Error -15.983 kHz OBW Power 98.00 %
x dB Bandwidth 16.57 MHz xdB -6.00 dB

e £ 1415, 2016

or Freq 2.437000000 GHz ] Gantar Freq: 2437003000 GHz Radio 51t None Frequency
o e e 7 Trig: Fres Run Awg|Held> 10010
AiGainlow | BAten:30 dB Radio Davice: BTS
Rel 20.00 dBm
Center Freq
2437000000 GHz]
CF Step)
| 2000000 MHz
Center 2437 GHz Span 20 MHz | Man|
JUiLcs DY 00 e SVEW okH: _Sweep 2.533msy
Occupled Bandwidth Total Power 17.1 dBm FreqOffset
OH;
16.453 MHz ]
Transmit Freq Error =30.170 kHz OBW Power 98.00 %
x dB Bandwidth 16.57 MHz xdB -6.00 dB

Test Mode: 802.11n20---Low

Radio Std: None

GHz
Awg|Heid> 10010

Frequency

Test Mode: 802.11n20---Mid

7= Trig:Fres Run
FIFGainLow #Aaten: 30 4B Radlio Davice: BTS
Rel 20.00 dBm
Center Freq
2452000000 GHz|
CF Step)
| 2000000 MHz
Center 2462 GHz Span 20 MHz |40 Man
el AL Ll Sneen .55 may

Occupled Bandwidth Total Power 17.6 dBm FreqOffset
OH;
16.446 MHz 5

Transmit Freq Error -24.900 kHz OBW Power 98.00 %

x dB Bandwidth 16.56 MHz xdB -6.00 dB

er Freq 2.422000000 GHz ] Gantar Freq: 2422003000 GHz Radio Std None Frequency
7= Trig:Fras Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS
Rel 20.00 dBm
Center Freq
2472000000 GHz]
1
CF Step)
S — | 4000000 MHz
Center 2422 GHz Span 40 MHz |4 Man|
JiiLcs B 00 ke SVEW okH: Dwesp & maj
Occupled Bandwidth Total Power 12.1 dBm FreqOffset
OH;
35.810 MHz ]
Transmit Freq Error 67.070 kHz OBW Power 98.00 %
x dB Bandwidth 35.15 MHz xdB -6.00 dB

Test Mode: 802.11n20---High

Test Mode: 802.11n40---Low

E,r Freq 2.437000000 GHz | Cantar Fres: 2437000000 GHz Radio Std: None er Freq 2.452000000 GHz | Canter Fres: 2.452000000 GHz Radio Std: None Trace/Detector
o e e 7 Trig: Fres Run Awg|Held> 10010 o e e 7 Trig: Free Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS FFGainlow | BAtten:30 4B Radio Davice: BTS
Rel 20.00 dBm Rel 20.00 dBm
Clear Write) Clear Write)
Averagef Averagef
Max Holdl Max Holdl
| Min Hold) — | Min Hold)
Center 2437 GHz Span 40 MHz, Center 2452 GHz Span 40 MHz,
JUiLcs DY 00 e SVEW okH: Deecgi- & maj JiiLcs B 00 kHe SVEW okH: Deecgi- & maj
Occupled Bandwidth Total Pawer 14.2 dBm Pt Occupled Bandwidth Total Power 12.3 dBm Pt
35.810 MHz e ey 35.811 MHz e ey
Transmit Freq Error 63.554 kHz OBW Power 98.00 % Transmit Freq Error -20.264 kHz OBW Power 98.00 %
x dB Bandwidth 35.16 MHz xdB -6.00 dB x dB Bandwidth 35.15 MHz xdB -6.00 dB

Test Mode: 802.11n40---Mid

Test Mode:

802.11n40---High

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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20dB Bandwidth
Test mode: IEEE 802.11b

Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 17.07 Pass
Mid 2437 16.72 Pass
High 2462 16.70 Pass
Test mode: IEEE 802.11g
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 19.20 Pass
Mid 2437 19.20 Pass
High 2462 19.17 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 19.16 Pass
Mid 2437 19.30 Pass
High 2462 19.05 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2422 39.13 Pass
Mid 2437 39.03 Pass
High 2452 39.17 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
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Eetor req i GHz Canter Fraq: 2.412000000 GHz
oo Trig:Fres Run Awg|Held> 10010
— i Galn:Low #Aaten: 30 4B
Ref 20.00 dBm

Center 2412 GHz Span 40 MHz.
JiiLcs By So0 ke VBN T Dwesp 1 i

Occupied Bandwidth Total Power 20.7 dBm

14.642 MHz
Transmit Freq Error -66.548 kHz OBW Power 98.00 %
x dB Bandwidth 17.07 MHz xdB -20.00 dB

LT I A1, 2008

Frequency or Freq 2.437000000 GHz ] Gantar Freq: 2437003000 GHz Radio Std None
o e e 7 Trig: Fres Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS
Ref 20.00 dBm
Center Freq
2.412000000 GHz|
CFStep
4000000 MHz
layan Man| Center 2437 GHz Span 40 MHz
Jiiies B 300 e VBN T Dwesp 1 i
FreqOffset Occupied Bandwidth Total Power 18.9 dBm
OH;
] 14.556 MHz
Transmit Freq Error 42.253 kHz OBW Power 98.00 %
x dB Bandwidth 16.72 MHz xdB -20.00 dB

Frequency

Center Freq
2437000000 GHz|

CF Step|
4000000 MHz|

e Man

FreqOffset
0 Hz]

Test Mode: 802.11b---Low

G
7= Trig:Fras Run MUIH:IH:MDM
FFGainlow | BAtten:30 4B Radio Davice: BTS
Ref 20.00 dBm

Center 2462 GHz Span 40 MHz.
JiiLcs Bt 300 ke VBN T Dwesp 1 i

Occupied Bandwidth Total Power 20.4 dBm

14.488 MHz
Transmit Freq Error 50.456 kHz OBW Power 98.00 %
x dB Bandwidth 16.70 MHz xdB -20.00 dB

Frequency

er Freq 2.412000000 GHz ] Gantar Freq: 2412003000 Gz
7= Trig:Fras Run Awg|Held> 10010

Test Mode: 802.11b---Mid

B100 P A4 19, 2008
Radio Std: None

FFGainlow | BAtten:30 4B Radio Davice: BTS
Ref 20.00 dBm
Center Freq
2.452000000 GHz|
CFStep
4000000 MHz
layan Man| Center 2412 GHz Span 40 MHz
Jiiies B J00 ke VBN T Dwesp 1 i
FreqOffset Occupied Bandwidth Total Power 18.3 dBm
OH;
] 16.830 MHz
Transmit Freq Error -150.88 kHz OBW Power 98.00 %
x dB Bandwidth 19.20 MHz xdB -20.00 dB

Frequency

Center Freq
2412000000 GHz|

CF Step|
4000000 MHz|

e Man

FreqOffset
0 Hz]

Test Mode: 802.11b---High

204 00 119, 008

or Freq 2437000000 GHz ] Camter Freq: 2437000000 GHa Radio St Nons
7= Trig:Fras Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS
Ref 20.00 dBm
}
Center 2437 GHz Span 40 MHz.
JiiLcs By 300 ke VBN T Dwesp 1 i
Occupied Bandwidth Total Power 17.8 dBm
16.799 MHz
Transmit Freq Error -87.474 kHz OBW Power 98.00 %
x dB Bandwidth 19.20 MHz xdB -20.00 dB

Test Mode: 802.11g---Low

147900 A 15, 2008

Frequency

Center Freq
2452000000 GHz|

CF Step|
4000000 MHz|

e Man

FreqOffset
0 Hz]

Frequency ar Freq 2.462000000 GHz | Cantar Freg: 2462003000 Gz Radio Std None
o e A e 7 Trig: Fres Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS
Ref 20.00 dBm
Center Freq
2437000000 GHz] |
}
CFStep
4000000 MHz
layan Man| Center 2462 GHz Span 40 MHz
Jiiies B 200 e VBN T Dwesp 1 i
FreqOffset Occupied Bandwidth Total Power 18.0 dBm
OH;
] 16.777 MHz
Transmit Freq Error -83.618 kHz OBW Power 98.00 %
x dB Bandwidth 19.17 MHz xdB -20.00 dB

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544

Fax:(86)755-26014772
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Agent. Spectrum Anslyzer

[Center Freq 2.41200 GHz Cantar Freq: 2412000000 GHz Fadio
7= Trig:Fras Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS
Ref 20.00 dBm

Center 2412 GHz Span 40 MHz.
JiiLcs By So0 ke VBN T Dwesp 1 i

Occupied Bandwidth Total Power 18.2 dBm

16.811 MHz
Transmit Freq Error -135.81 kHz OBW Power 98.00 %
x dB Bandwidth 19.16 MHz xdB -20.00 dB

Frequency

2412000000 GHz|

Center Freq

LRSI LI 15, 2008

er F 2437000000 GHz J Canter Fraq: 2437000000 GHz Radie Std None
e e — Trig: Fres Run Awg|Heid> 10010
SIFGainLow #Atten: 30 dB

Radlio Davice: BTS

Rel 20.00 dBm

CFStep
o i | i P e
FreqOffset Occupied Bandwidth Total Power 17.9 dBm
i 16.804 MHz
Transmit Freq Error -105.75 kHz OBW Power 98.00 %
x dB Bandwidth 19.30 MHz xdB -20.00 dB

Frequency

Center Freq
2437000000 GHz|

CF Step|
4000000 MHz|

e Man

FreqOffset
0 Hz]

Test Mode: 802.11n20---Low

7= Trig:Fras Run
FFGainlow | BAtten:30 4B Radio Davice: BTS
Ref 20.00 dBm

Center 2462 GHz Span 40 MHz.
JiiLcs Bt 300 ke VBN T Dwesp 1 i

Occupied Bandwidth Total Power 18.2 dBm

16.774 MHz
Transmit Freq Error -B4.625 kHz OBW Power 98.00 %
x dB Bandwidth 19.05 MHz xdB -20.00 dB

Frequency

2482000000 GHz|

Center Freq

Test Mode: 802.11n20---Mid

er Freq 2.422000000 GHz | Gantar Freq: 2422000000 GHz Radio St None
oo Trig:Fres Run Awg|Held> 10010
AFGainLow | #Aten: 30 4B Radio Davice: BTS

Rel 20.00 dBm

CFStep CFStep
4000000 MHz] . 000000 MHz,
a0 Man Center 2422 GHz Span 80 MHz |40 Man
e s Sweep 0y
FreqOffset Occupied Bandwidth Total Power 10.1 dBm FreqOffset
OH OH
5 36.287 MHz 5
Transmit Freq Error -157.38 kHz OBW Power 98.00 %
x dB Bandwidth 39.13 MHz xdB -20.00 dB

Frequency

Center Freq
2472000000 GHz|

Test Mode: 802.11n20---High

Test Mode: 802.11n40---Low

er Freq 2.437000000 GHz ] Gantar Freq: 2437003000 GHz Radlo St None Fraquancy or Fraq 2.452000000 GHz | Canter Fres: 2.452000000 GHz Radlo St Nona Fraquancy
7= Trig:Fras Run Awg|Held> 10010 T Trig: Fres Run Awg|Held> 10010
FFGainlow | BAtten:30 4B Radio Davice: BTS FFGainlow | BAtten:30 4B Radio Davice: BTS
Ref 20.00 dBm Ref 20.00 dBm
Center Freq Center Freq
2437000000 GHz] 2452000000 GHz]
|
| |
CFStep CFStep
£.000000 MHz S £.000000 MHz
Center 2437 GHz Span 80 MHz | Man| Center 2452 GHz Span 80 MHz | Man|
L Y i JVEW a M Dweep 1 L Y i JVEW a M Dweep 1
Occupled Bandwidth Total Power 12.2 dBm FreqOffset Occupied Bandwidth Total Power 10.7 dBm FreqOffset
OH; OH;
36.713 MHz ] 36.436 MHz ]
Transmit Freq Error -78.902 kHz OBW Power 98.00 % Transmit Freq Error 5.014 kHz OBW Power 98.00 %
x dB Bandwidth 39.03 MHz xdB -20.00 dB x dB Bandwidth 3917 MHz xdB -20.00 dB

Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772
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4.3. Maximum Output Power Test

a. Limit

The maximum output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt (30dBm).

2. Except as shown in paragraphs (b)(3) (i), (ii) and (iii) of this section, if transmitting antenna of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator

shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

b. Configuration of Measurement

EUT DC block |ATT. Spectrum Analyzer

c. Data Rates

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with 6.5Mbps data rate (the worst case) are chosen for the final testing.

IEEES802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)
with 13.5Mbps data rate (the worst case) are chosen for the final testing.

d. Test Procedure

This test was according the kDB 558074 D01 DTS Meas Guidance v03r05  9.1.1:
1. Set span to at least 1.5 times the OBW.

2. Set the RBW =1~5% of the OBW, not to exceed IMHz.

3. Set VBW>3*RBW.

4. Detector = Average.

5. Sweep time = auto couple.

6. Trace mode = max hold.

7. Allow trace to fully stabilize.

e. Test Equipment
Same as the equipment listed in 4.2.

f. Test Results
Pass.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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g. Test Data
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2412 17.90 Pass
Mid 2437 16.94 30 1 Pass
High 2462 17.42 Pass
Test mode: IEEE 802.11¢g
Frequency | Maximum transmit power Limit
Channel | 1) (dBm) (@Bm) | (wats) | Result
Low 2412 14.10 Pass
Mid 2437 15.42 30 1 Pass
High 2462 15.21 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
Ch 1 Result
anne (MHz) (dBm) (dBm) | (watts) | -
Low 2412 13.84 Pass
Mid 2437 14.21 30 1 Pass
High 2462 14.43 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2422 11.10 Pass
Mid 2437 13.93 30 1 Pass
High 2452 12.69 Pass

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772
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Canter Fraq: 2412000000 GH
Trig: Fres Run Awg|Heid> 10010
#Aaten: 30 4B

Radio Std: None

er Freq 2.4° 0 GHz

FFGainLow Radio Davice: BTS

Ref 20.00 dBm
Center 2412 GHz Span 40 MHz
JiiLcs By So0 ke Y S s Dwesp 1 i

Channel Power Power Spectral Density

17.90 dBm /20 MHz -55.11dBm mz

Frequency

Radio Std: None

FFGainlow | BAtten:30 4B

er Freq 2.437000000 GHz | Gantar Fraq: 2437000000 Griz
T Trig Fres Run Aeg|Heid> 1019

Radlio Davice: BTS

Frequency

sidi Ref 20,00 dBm
Center Freq Lt 9 Center Freq
2412000000 GHz 1 2437000000 GHz
'
CF Step) CF Step)
4000000 MHz ] 4000000 MHz
a0 Man| Center 2437 GHz Span 40 MHz | Man|
o Lo et o b AL
F et F et
it 01:st Channel Power Power Spectral Density s 01:st

16.94 dBm /20 MHz

[ | -56.07 dBm mz W

Test Mode: 802.11b---Low

Aot Sptruen Adualyes - Channed Pies

[Center Freq 2. GHz
7= Trig:Fras Run Awg|Held> 10010
h— FFGainlow | BAtten:30 4B
Ref 20.00 d8m

1 ¢

1
Center 2462 GHz Span 40 MHz
Lol B AL e Sweep 0y

Channel Power Power Spectral Density
17.42dBm r20mHz -55.59 dBm mz W

Frequency

Test Mode: 802.11b---Mid

FFGainlow | BAtten:30 4B

er Freq 2.412000000 GHz ] Gantar Freq: 2412003000 Gz
T Trig: Free Run Ag|Held> 1010

S0 Rel 20.00 dBm
Center Freq
2482000000 GHz )
CF Step)
4000000 MHz —
layan Man| Center 2412 GHz Span 40 MHz,
Lol AL e Sweep s
F et
uqo:sm Channel Power Power Spectral Density

14.10 dBm /20 MHz

[ | -59.91dBm mz

Peak Search

Test Mode: 802.11b---High

s Freq 2.437000000 GHz Contar Frag 24TO000GH:
= Trig:Fres Run Awg|Hald: 10010
i Galn:Low #Atten: 30 dB —
Ref 20.00 d8m

| ¢

i
Center 2437 GHz Span 40 MHz
e e e Sweep s

Channel Power Power Spectral Density
15.42 dBm r20mHz -57.59 dBm mz

Peak Search

Test Mode: 802.11g---Low

Peak Search

s Freq 2462000000 GHz Gontar Freg: 2462056000 GHz
= Trig:Fres Run Awg|Hald: 10010
i Galn:Low #Atten: 30 dB
v___Ref 20.00 dBm
¢
Center 2462 GHz Span 40 MHz
Lol B AL e Sweep s
Channel Power Power Spectral Density
15.21dBm r20mHz | -57.80 dBm mz W

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited
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Canter Fraq: 2412000000 GH
== Trig-Fres Run AwglHeld: 1010
#Aaten: 30 4B

I GainLow

Ref 20.00 dBm

¢ i
Center 2412 GHz Span 40 MHz
JiiLcs By So0 ke Y S s Dwesp 1 maj

Channel Power Power Spectral Density

13.84 dBm r20mHz -60.18 dBm mz W

Peak Search

er Freq 2.437000000 GHz Cantar Freq: 2437000000 Grz Radio Std: None
= Trig:Fres Run Awg|Hald: 10010
AFGaindow  #Atten:30 4B Radio Davice: BTS
S0 Rel 20.00 dBm
Center 2437 GHz Span 40 MHz
JiiLcs By 300 ke Y S s Dwesp 1 maj

Power Spectral Density

-57.81dBm mz

Channel Power

14.21dBm r20mHz [l

Peak Search

Test Mode: 802.11n20---Low

Agient Spectrum Anabyrer - Channel Pawes
Canter Fraq: 2462000000 GH Radie Std None
== Trig-Fres Run AwglHeld: 1010

#Aaten: 30 4B

Ragio D -BTS

I GainLow

Ref 20.00 dBm
Center 2462 GHz Span 40 MHz
JiiLcs Bt 300 ke Y S s Dwesp 1 maj

Channel Power Power Spectral Density

14.43dBm r20mHz [ -57.58 dBm mz W

Peak Search

Test Mode: 802.11n20---Mid
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4.4. Band Edges Measurement

a. Limit
According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

b. Test Procedure

1. Conducted Method:

1) Set RBW=100KHz, VBW=300KHz
2) Detector=peak

3) Sweep time= auto

4) Trace mode=max hold.

2. Radiated Method:
1) For below 1GHz: The EUT is placed on a turntable, which is 0.8m above the ground plane. The
EUT is tested in 9*6*6 Chamber.
For above 1GHz: The EUT is placed on a turntable, which is 1.5m above the ground plane. The
EUT is tested in 9*6*6 Chamber.
2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.
3) EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.
4) Peak detector: RBW=1MHz, VBW=3MHz, SWT=AUTO
Average detector: RBW=1MHz, VBW=10Hz, SWT=AUTO
The EUT is tested in 9*6*6 Chamber.
5) Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

Shenzhen Anbotek Compliance Laboratory Limited
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30M to 1G emissions:

Turntahle

\ FUT It to 4
Test
Fecetver 0.8m 1 :
|
Ground Plane \ Coaxial Cable /
1G to 40G emissions:
Turntabe ' 3m I

Test

1.5% | imicdm H / Receiver
ﬂ [ 1
Ground Plane Coaxial Cahle /

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Results
Pass.

e. TestPlots
See the following page.
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Test Mode: 802.11b

2412MHz
Horizontal-PEAK:

100 = limit1
limit2
ra - Peak

80

80

70

(dBuYim)

—X_"‘\_h

60

50

Wa M.--w.ﬂ«-wxm.wwwrw\/“w%n | -
404 |
30 ‘ ‘
2310 24250
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Feicht | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2380.7250| 46.59 29.13 34.01 34 45.11 74.00 -28.89 | peak - -
2 2390.0000| 44.13 29.15 34.01 3.41 42.68 74.00 -31.32 | peak - -
3 2400.0000| 63.19 29.16 34.01 343 61.77 74.00 -12.23 | peak - -
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Horizontal-AV:

901 = limit1
fimit2
. fh"“"\'\:\ - Peak
) 7\
70 \

(dBulim)
@

wn
=

40
1 2

30

20

2310 24250
(MHZ)

No. Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Height | degree
(MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
1 2385.0374| 35.51 29.14 34.01 3.4 34.05 54.00 -19.95 | AVG - -
2 2390.0000| 35.50 29.15 34.01 341 34.05 54.00 -19.95 | AVG - -
3 2400.0000| 50.87 29.16 34.01 3.43 49.45 54.00 -4.55 AVG - -
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Test Mode: 802.11b
2412MHz
Vertical-PEAK:

100 ~ fmit1
fimit2
- Peak

80

80

(dBuY/m)

60

7

]

40} |

m g

2310 24250
(MHZ)

No. Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Hii0Nt | degree

(MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) [(dBuV/m)|(dBuV/m (dB) (cm) (deg)

2385.3250| 44.49 29.14 34.01 3. 43.03 74.00 -30.97 peak -

2 2390.0000| 45.09 29.15 34.01 3.4 43.64 74.00 -30.36 peak -
3 2400.0000| 59.92 29.16 34.01 343 58.50 74.00 -15.50 peak -
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Vertical-AV:

901 = limit1

limit2
f - Peak
80 /

70 \

(dBuYim)
en @

40

z
§
e

—f—’_‘_‘—’——“’_‘um'_—ﬂﬁ‘“nnwm\——— F\\_}\_\WJ;—.;‘/"V\-\.M /‘/ ‘
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“ | | |
2310 24250
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Height | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2387.0500| 37.35 29.14 34.01 34 35.89 54.00 -18.11 AVG - -
2 2390.0000| 36.87 29.15 34.01 34 3542 54.00 -18.58 | AVG - -
3 2400.0000| 48.11 29.16 34.01 3.43 46.69 54.00 -7.31 AVG - —
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Test Mode: 802.11b

2462MHz
Horizontal-PEAK:

100 = limit1

limit2
90 /J'/ '

‘I/wx\,\f“;%\_r\.\-\,‘/ﬁ—d _ﬂ\\ - Peak
/ \
70 / \

60

(dBuYim)

b
50
1 2
404 P AU AP o
30 ! I
2450 2500.0
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detoctor | HeiaNt | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2483.5000| 42.14 29.28 34.03 3.53 40.92 74.00 -33.08 | peak - -
2 2487.8750| 41.09 29.28 34.03 3.54 39.88 74.00 -34.12 | peak - -
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Horizontal-AV:

50 = fimit1
limit2
/F—\\ - Peak
. \
70 \
gau-
g ¢
EUJ
40
Y 1 2
301 e e e
2450 2500.0
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | HeiGNt | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |[(dBuV/m)|(dBuV/m| (dB) (cm) (deq)
2483.5000| 33.92 20.28 34.03 3.563 32.70 54.00 -21.30 | AVG - —
2 2485.8750| 34.20 29.28 34.03 3.54 32.99 54.00 -21.01 AVG - -
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Test Mode: 802.11b
2462MHz
Vertical-PEAK:

100

|
i:/ \\

- 2
409 W
30 |

2450 2500.0
(MHZ)

= limit1
limit2
- Peak

(dBuYim)

No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Height | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2483.5000| 39.89 29.28 34.03 3.53 38.67 74.00 -35.33 | peak - -
2 2490.3750| 43.13 29.29 34.03 3.54 41.93 74.00 -32.07 | peak - -
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Vertical-AV:
90 = fimit1
T T limit2
- - Peak
80
70 \
gau-
g |5
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304 | |
20 I !
2450 2500.0
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit [Over Limit Detector | HeiGNt | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2483.5000| 36.63 29.28 34.03 353 35.41 54.00 -18.59 | AVG - -
2 2485.0000| 36.87 29.28 34.03 3.54 35.66 54.00 -18.34 | AVG - -
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Test Mode: 802.11g
2412MHz
Horizontal-PEAK:

50

= limit1
limit2
- Peak
80 \

30

20
‘ |

2310 24250
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit [Over Limit Detector | Height | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
1 2381.8750| 41.44 29.13 34.01 34 39.96 74.00 -34.04 | peak -
2 2390.0000| 41.84 29.15 34.01 3.41 40.39 74.00 -33.61 peak -
3 2400.0000| 58.18 29.16 34.01 343 56.76 74.00 -17.24 | peak -—
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Horizontal-AV:

801 = limit1

fimit2
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= X Peak
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|

2310 24250
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |[Over Limit Detector | Heiaht | degree
| (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2387.6250| 35.75 29.14 34.01 3.41 34.29 54.00 -19.71 AVG - -
2 2390.0000| 35.78 29.15 34.01 3.41 34.33 54.00 -19.67 | AVG - -
3 2400.0000| 49.03 29.16 34.01 3.43 47.61 54.00 -6.39 AVG - -
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Test Mode: 802.11g

2412MHz
Vertical-PEAK:

50

= limit1
limit2
- Peak
80

70

(dBuVim)
g

w
=
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40
; 1 -
A AN o st AT NN Sttty e P

304 |

20 ‘

2310 24250
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | ight | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2381.0124| 38.01 29.13 34.01 34 36.53 74.00 -37.47 | peak --- -
2 2390.0000| 40.08 29.15 34.01 3.41 38.63 74.00 -35.37 | peak --- -
3 2400.0000| 50.15 29.16 34.01 343 48.73 74.00 -25.27 | peak --- -
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Vertical-AV:

901 = limit1
fimit2

R A - Peak

n \

(dBuYim)
n @

40

=
-
~

30

20 ‘
|

2310 24250
(MHZ)

No. Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Fieight | degree
(MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2384.4625| 36.49 29.14 34.01 34 35.02 54.00 -18.98 | AVG - -

2 2390.0000| 35.72 29.15 34.01 3.4 34.27 54.00 -19.73 | AVG - -

3 2400.0000| 54.33 29.16 34.01 3.43 52.91 54.00 -1.09 AVG - -
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Test Mode: 802.11g
2462MHz
Horizontal-PEAK:

804 = limit1
fimit2

T VRS e W A - Peak

70

5
m \\

(dBuV/m)
@

=]

30 : -)W\/W\{/
20 !
2450 2500.0
{MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | HeigNt | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) [(dBuV/m)|(dBuV/m| (dB) (cm) (deq)

2483.5000| 35.19 29.28 34.03 3.53 33.97 74.00 -40.03 peak -— -

2 2486.2500| 31.74 29.28 34.03 3.54 30.53 74.00 -43.47 peak -— -
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Horizontal-AV:

804 - limit1
fimit2
- Peak

80 /VVM———“’_“‘ e
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20

T
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2450 2500.0
(MHZ)

No Freq. Reading | Antenna | Amp. Cable Result Limit [Over Limit Detector | Height | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2483.5000| 34.61 29.28 34.03 3.53 33.39 54.00 -20.61 AVG - -
2 2484.8750| 34.89 29.28 34.03 3.54 33.68 54.00 -20.32 | AVG - -
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Test Mode: 802.11g
2462MHz
Vertical-PEAK:

501
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- Peak
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No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Height | degree
] (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)

1 2483.5000| 39.24 29.28 34.03 3.53 38.02 74.00 -35.98 | peak - --

2 2487.6250| 39.59 29.28 34.03 3.54 38.38 74.00 -35.62 | peak - -
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Vertical-AV:
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No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | ight | degree
) (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2483.5000| 34.01 29.28 34.03 3.53 32.79 54.00 -21.21 AVG --- -
2 2485.5000| 34.19 29.28 34.03 3.54 32.98 54.00 -21.02 | AVG --- -

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n (HT20)
2412MHz
Horizontal-PEAK:
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No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | HeigNt | degree
] (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |[(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2383.0250| 37.39 29.14 34.01 34 35.92 74.00 -38.08 | peak - -
2 2390.0000| 41.07 29.15 34.01 3.41 39.62 74.00 -34.38 | peak - -
3 2400.0000| 63.24 29.16 34.01 343 61.82 74.00 -12.18 | peak - -

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AJ48-AMEG5IBD Page 47 of 93 Report No.: R011609289I

Horizontal-AV:

801 = limit1
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(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Height | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deq)
1 2383.6000| 37.93 29.14 34.01 34 36.46 54.00 -17.54 | AVG — -
2 2390.0000| 36.68 29.15 34.01 3.41 35.23 54.00 -18.77 | AVG - -
3 2400.0000| 49.35 29.16 34.01 343 47.93 54.00 -6.07 AVG - -

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n (HT20)
2412MHz
Vertical-PEAK:
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No. Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | HetONt | degree
(MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) [(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2376.9875| 40.55 29.13 34.01 34 39.07 74.00 -34.93 | peak -
2 2390.0000| 41.15 29.15 34.01 3.41 39.70 74.00 -34.30 | peak -
3 2400.0000| 62.59 29.16 34.01 343 61.17 74.00 -12.83 | peak -

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AJ48-AMEGS5IBD Page 49 of 93 Report No.: R011609289I

Vertical-AV:
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No Freq. Reading | Antenna | Amp. Cable Result Limit |[Over Limit Detector | Heiaht | degree
| (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2384.4625| 35.45 29.14 34.01 34 33.98 54.00 -20.02 | AVG --- -
2 2390.0000| 35.29 29.15 34.01 3.41 33.84 54.00 -20.16 | AVG - -
3 2400.0000| 52.91 29.16 34.01 3.43 51.49 54.00 -2.51 AVG - -

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n (HT20)
2462MHz
Horizontal-PEAK:
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No Freq. Reading | Antenna | Amp. Cable Result Limit |[Over Limit Detector | Heiaht | dearee
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2483.5000| 35.61 29.28 34.03 353 34.39 74.00 -39.61 peak - —
2 2484.8750| 36.70 29.28 34.03 3.54 35.49 74.00 -38.51 peak -— -

Shenzhen Anbotek Compliance Laboratory Limited
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Horizontal-AV:

20 = limit1
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No Freq. Reading | Antenna | Amp. Cable Result Limit [Over Limit Detoctor | HeiGht | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)

2483.5000| 36.08 29.28 34.03 3.53 34.86 54.00 -19.14 | AVG - -

2 2485.7500| 36.14 29.28 34.03 3.54 34.93 54.00 -19.07 | AVG --- -

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n (HT20)
2462MHz
Vertical-PEAK:
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2450 25000
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Hii0Nt | degree
) (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
1 2483.5000| 34.71 29.28 34.03 3.53 33.49 74.00 -40.51 peak ---
2 2485.3750| 3543 29.28 34.03 3.54 34.22 74.00 -39.78 | peak ---

Shenzhen Anbotek Compliance Laboratory Limited
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Vertical-AV:

20 = limit1

) //”“/‘f“_w\ peok
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- ||
2450 2500.0
(MHZ)
No Freq. Reading | Antenna | Amp. Cable Result Limit [Over Limit Detector | Height | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) [(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2483.5000| 36.19 29.28 34.03 3.53 34.97 54.00 -19.03 | AVG - -
2 2485.2500| 36.18 29.28 34.03 3.54 34.97 54.00 -19.03 | AVG --- ---
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Test Mode: 802.11n (HT40)
2422MHz
Horizontal-PEAK:
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No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | HeiGNt | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |[(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2377.0950| 43.30 -2.54 9.48 9.48 40.76 74.00 -33.24 | peak — -
2 2390.0000| 46.36 -2.51 9.55 9.55 43.85 74.00 -30.15 | peak - -
3 2400.0000| 59.61 -2.49 9.6 9.6 57.12 74.00 -16.88 | peak - -

Shenzhen Anbotek Compliance Laboratory Limited
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Horizontal-AV:
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No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Height | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
1 2374.2550| 45.34 -2.55 9.47 947 42.79 54.00 -11.21 AVG - -
2 2390.0000| 4549 -2.51 9.55 955 4298 54.00 -11.02 | AVG - -
3 2400.0000| 53.36 -2.49 96 9.6 50.87 54.00 -3.13 AVG - -
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Test Mode: 802.11n (HT40)
2422MHz
Vertical-PEAK:

100 = limit1
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No Freq. Reading | Antenna | Amp. Cable Result Limit [Over Limit Detector | HeiGht | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) [(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2368.9300| 45.62 -2.56 9.44 9.44 43.06 74.00 -30.94 | peak - —
2 2390.0000| 45.89 -2.51 9.55 9.55 43.38 74.00 -30.62 | peak --- -
3 2400.0000| 60.01 -2.49 9.6 9.6 57.52 74.00 -16.48 | peak --- -

Shenzhen Anbotek Compliance Laboratory Limited
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Vertical-AV:
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No. Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Heioht | degree
(MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)

1 2380.2900| 43.96 -2.54 9.5 9.5 41.42 54.00 -12.58 | AVG -

2 2390.0000| 44.67 -2.51 9.55 9.55 42.16 54.00 -11.84 | AVG -

3 2400.0000| 52.76 -2.49 9.6 9.6 50.27 54.00 -3.73 AVG -

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n (HT40)
2452MHz
Horizontal-PEAK:
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No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | Hi6icht | degree
) (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2483.5000| 42.56 -2.31 10.01 10.01 40.25 74.00 -33.75 | peak -—
2 2490.3750| 45.51 -2.29 10.04 10.04 43.22 74.00 -30.78 | peak -—

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

ProductSofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AJ48-AMEGS5IBD Page 59 of 93 Report No.: R011609289I

Horizontal-AV:
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No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | HeEONt | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) [(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2483.5000| 47.10 -2.31 10.01 10.01 44.79 54.00 -9.21 AVG -
2 2485.6500| 47.56 2.3 10.02 10.02 45.26 54.00 -8.74 AVG -

Shenzhen Anbotek Compliance Laboratory Limited
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Test Mode: 802.11n (HT40)
2452MHz
Vertical-PEAK:

100 = limit 1
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No Freq. Reading | Antenna | Amp. Cable Result Limit |Over Limit Detector | HeidNt | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |[(dBuV/m)|(dBuV/m| (dB) (cm) (deg)

1 2483.5000| 46.22 -2.31 10.01 10.01 43.91 74.00 -30.09 | peak - -

2 2487.9250| 46.19 2.3 10.03 10.03 43.89 74.00 -30.11 peak - -

Shenzhen Anbotek Compliance Laboratory Limited
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Vertical-AV:
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No Freq. Reading | Antenna | Amp. Cable Result Limit [Over Limit Detoctor | HEWGNt | degree
' (MHz) (dBuV/m)| (dB/m) | (dB/m) | (dB/m) |[(dBuV/m)|(dBuV/m| (dB) (cm) (deg)
2483.5000| 43.40 -2.31 10.01 10.01 41.09 54.00 -12.91 AVG - -
2 2485.6500| 42.87 -2.3 10.02 10.02 40.57 54.00 -1343 | AVG --- -

Shenzhen Anbotek Compliance Laboratory Limited
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4.5. Peak Power Spectral Density

a. Limit

1. For direct sequence systems, the peak power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.
2. The direct sequence operating of the hybrid system, with the frequency hopping operation turned
off, shall comply with the power density requirements of paragraph (d) of this section.

b. Test Procedure
1. Place the EUT on the table and set it in transmitting mode. Remove the antenna from the EUT
and then connect a low loss RF cable from the antenna port to the spectrum analyzer.
2. Set the spectrum analyzer as RBW = 3.0kHz, VBW = 10kHz, Span = 1.5xDTS BW
3. Record the max. reading.
4. Repeat the above procedure until the measurements for all frequencies are completed.

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Setup
See 4.1

e. Test Results
Pass

f. Test Data
Please refer to the following data.

g. Test Plot See the following pages

Shenzhen Anbotek Compliance Laboratory Limited
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Test mode: IEEE 802.11b
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHz) (dBm/3KHz)  (dBm) Result
Low 2412 -9.316 - Pass
Mid 2437 -10.768 - 8.00 Pass
High 2462 -8.057 - Pass

Test mode: IEEE 802.11g
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm) (dBm) (dBm) Result
Low 2412 -17.088 - Pass
Mid 2437 -15.734 - 8.00 Pass
High 2462 -15.793 - Pass

Test mode: IEEE 802.11n (HT20)
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHz) (dBm/3KHz)  (dBm) Result
Low 2412 -16.757 - Pass
Mid 2437 -14.694 - 8.00 Pass
High 2462 -16.461 - Pass

Test mode: IEEE 802.11n (HT40)
Frequency PPSD > PPSD Limit

Channel (MHz) (dBm/3KHz) (dBm/3KHz)  (dBm) Result
Low 2422 -22.013 - Pass
Mid 2437 -17.914 - 8.00 Pass
High 2452 -20.904 - Pass

Shenzhen Anbotek Compliance Laboratory Limited
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Aggeri Sgmrctruem Asabyrer - Seevgd SA
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Test Mode: 802.11g---Mid

Test Mode: 802.11g---High
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Test Mode: 802.11n20---Low

Aggeri Sgmrctruem Asabyrer - Seevgd SA

Test Mode: 802.11n20---Mid
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Test Mode: 802.11n20---High
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Test Mode: 802.11n40---Low
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Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High
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